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WUHAN TECHNICHE CO.,LTD 
NO.5647 DONGXIHU AVENUE, DONGXIHU DISTRICT, WUHAN, HUBEI 
 
 
The following sample(s) was/were submitted and identified on behalf of the client as: 
 
Sample Description : Mock up: in black 
     
Sample Receiving Date : Apr 17, 2017 
Test Performing Period : Apr 17, 2017 - Apr 21, 2017 
Test Performed : Selected tests as requested by applicant. 
 
  *  *  *  * 
 
Test Result(s) : Please refer to the next page(s). 
 
Conclusion(s) :   
Coolness Test (Q-Max)  M 
 
Remark(s)  : M = Meet Client‘s Requirement 
 
 
 
 
 
Signed for and on behalf of 
SGS-CSTC Standards Technical Services Co., Ltd. Nan Jing Branch 

 
Susan Wang (Account Executive)  
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Test Result: 
 
Coolness Test (Q-Max) ## 

 
Test Condition: 

Machine: KEF－F7(THERMO LABO Ⅱ)  

Temperature: 20℃ 
Relative Humidity: 65% 

     ∆Ｔ ＝ 20℃ 

Back side 

Original  1 2 3 4 5  

W/cm
2
 0.234 0.228 0.230 0.240 0.221  

Original  6 7 8 9 10 Average 

W/cm2 0.241 0.226 0.241 0.233 0.215 0.231 

 
Client’s requirement: Min.0.170 W/cm

2
 

 
##: This test was carried out by Boken lab. 
 

*** End of Report *** 
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